
http://www.skyteam.net.cn


SKY TEAM CORPORATION LTD.
RM 503 CARNIVAL COMMERCIAL BLDG.
18 JAVA ROAD NORTH POINT HONGKONG
TEL:00852 25089428
FAX:00852 25089478
EMAIL:SKYTEAM_HK@163.COM

http://www.skyteam.net.cn
http://www.skyteam.net.cn
mailto: skyteam_hk@163.com


         WE COMPILED THIS MOTORCYCLEÕS PARTS CATALOGUE IN ORDER TO MAKE BETTER

UNDERSTANDING OF THE SKYTEAM ST125(TR/SM/OF) MOTORCYCLE FOR THE USERS.

         IN THE OF THE MOTORCYCLE AND PURCHASE OF ITS PARTS AND COMPONENTS, WE

PCOMMEND YOU TO USE AS FAR AS POSSIBLE     THE PARTS NUMBER AND DESCRIPTION IN

THIS PARTS CATALOGUE SO THAT WE CAN PROVIDE YOU WITH TIMELY AND SATISFACTORY

SERVICE.

         SOME MODIFICATIONS SHOULD BE MADE TO THE PARTS AND COMPONENTS LISTED

IN THIS CATALOGUE WITHOUT NOTICE IN THE COURSE OF LATER PRODUCTION. PLEASE

PAY ATTENTION TO THESE MODIFICATIONS.

FOREWARD



ÐòºÅ

1

2

3

4

5

6-1

6-2

7-1

7-2

8-1

8-2

9

10

11-1

12

13

14-13

15-1

15-2

16-1

16-2

17-1

17-2

18-12

19-12

¼þ    ºÅ

100003

100004

147FM2B-0010C

10007

147FM2B-0020

139FM-2-0007(50 ÐÍ)

13111-04EC(90 ÐÍ)

110603-J21(50 ÐÍ)

13113-04E(90ÐÍ)

100011B

100011

100012C

100047

7D17-J7-28-2(50 ÐÍ)

220600

GB97.1-85 6-140HV-Zn.D

GB97.1-85-6-T3-Y(50¡¢90 ÐÍ)

M 6 ¡Á20-Zn.D GB758386(50 ÐÍ)

09139-06092(90 ÐÍ)

M 6 ¡Á18 HwMHWZn

7DM28-6 ¡Á18(90 ÐÍ)

GB823-88 M6 ¡Á20(50 ÐÍ)

GB5781-86 M6 ¡Á20-Zn.D(90 ÐÍ)

GB6170-86 M6-8-Zn.D(50 ÐÍ)

M6 GB923-76-8-Cr(50 ÐÍ)

Ó¢ÎÄÃû³Æ

SCREW COVER

GASKET

CYLINDER HEAD COVER,RH GASKET

CYLINDER HEAD COVER

CYLINDER HEAD COVER,RH

PIPE.in

PIPE.in

INSULATOR

INSULATOR

SPROCKET WHEEL COVER

SPROCKET WHEEL COVER

GASKET

BOLT

O-RING

SPARK PLUG

W A S H E R

SEALING WASHER

HEX BOLT

BOLT

HEX BOLT

HEX BOLT

HEX BOLT

HEX BOLT

N U T

CAP NUT

ÖÐÎÄÃû³Æ

ÂÝÈû

µæ×Ó

Æø̧×Í·ÓÒ̧ÇÃÜ·âµæ

Æø̧×Í·̧Ç

Æø̧×Í·ÓÒ̧Ç×é¼þ

½øÆø¹Ü

½øÆø¹Ü

ô̧ÈÈ¹Ü

ô̧ÈÈ¹Ü

Á́ÂÖ̧Ç

Á́ÂÖ̧Ç

µæ×Ó

ÂÝË̈

O ÐÍÃÜ·âÈ¦

»ð»̈Èû

µæÈ¦

¶ÆÍ-µæÈ¦

Áù½ÇÍ·ÂÝË̈

ÂÝË̈

Áù½ÇµæÈ¦ÂÝË̈

Áù½Ç·̈À¼ÃæÂÝË̈

Ê®×Ö²ÛÐ¡ÅÌÍ·ÂÝ¶¤

Áù½ÇÍ·ÂÝË̈

3

Ç̧ÐÍÃÜ·âÂÝÄ̧

ÊýÁ¿

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

3

2

2

2

2

2

2

2

2

3

1



ÐòºÅ

19-2

20

21-1

21-2

22-1

23

24-2

25-2

¼þ    ºÅ

GB923-88 M-68-Cr(90 ÐÍ)

7D17-J7-23-3

110602C(50 ÐÍ)

100081GC(90 ÐÍ)

100101C(50 ÐÍ)

100049

13112-04EC(90 ÐÍ)

13111-04EC(90 ÐÍ)

Ó¢ÎÄÃû³Æ

CAP NUT

O-RING

W A S H E R

W A S H E R

CYLINDER HEAD

CLIP

GASKET

PUSHING

ÖÐÎÄÃû³Æ

Ç̧ÐÍÃÜ·âÂÝÄ̧

O ÐÍÃÜ·âÈ¦

ÃÜ·âµæ

ÃÜ·âµæ

Æø̧×Í·

¼Ð×Ó

1

³ÄÌ×

ÊýÁ¿

3

2

1

1

1

1

1

1

2



ÐòºÅ

1

2-1

2-2

3

4-1

4-2 2

5

6-1

6-1

7

8

9

10

11

12

13

14

15

16

17

18

19

¼þ    ºÅ

147FM2B-1104

100001C(50 ÐÍ)

11211-04EC(90 ÐÍ)

100033C

100102D(50ÐÍ)

147F1B-1100(90 ÐÍ)

147FM2B-1106

139FM-3000C(50 ÐÍ)

139FM2B-0110C(90 ÐÍ)

147FM2B-0120

01421-06168

M 6 ¡Á22 GB29-76-Zn.D

147FM2B-0006

147FM2B-0005

147FM2B-0004

100025

147FM2B-1105

100024

100027

100028

147F1B-1110

GB6170-86 M6-8-Zn.D

Ó¢ÎÄÃû³Æ

GUTDE,in,calva

CYLINDER

CYLINDER

GASKET

CYLINDER HEAD ASSY

CYLINDER HEAD ASSY

GUTDE,in,calva

CYLINDER HEAD GASKET ASSY

CYLINDER HEAD GASKET ASSY

SEAL RING

BOLT

HEX BOLT

BUSHING

W A S H E R

RUBBER GASKET

COLLAR

RING

COOLAR

DOWEL PIN

DOWEL PIN

GASKET

N U T

ÖÐÎÄÃû³Æ

ÅÅÆøÃÅµ¼Ì×

Æø̧×Ìå

Æø̧×Ìå

µæ×Ó

Æø̧×Í·×é¼þ

Æø̧×Í·×é¼þ

½øÆøÃÅµ¼Ì×

Æø̧×Í·ÃÜ·âµæ×é¼þ

Æø̧×Í·ÃÜ·âµæ×é¼þ

Á́ÌõÇ»·â»·

Ë«Í·ÂÝË̈

Áù½ÇÍ·Í·²¿́ø²ÛÂÝË̈

³ÄÌ×

³Äµæ

¾ØÐÍÃÜ·âÈ¦

·âÑÏÈ¦

ÃÜ·âÈ¦

·âÑÏÈ¦

¶̈Î»³ÄÌ×

¶̈Î»³ÄÌ×

³Äµæ

Áù½ÇÂÝÄ̧

ÊýÁ¿

1

1

1

1

1

1

1

1

1

1

2

2

1

1

1

1

1

1

2

2

1

2

3



ÐòºÅ

1

2

3

4

5

6

7

8

9

10

11

12

13

¼þ    ºÅ

147FM2B-1300

147FM2B-1200

10018

100106

147FM2B-1005

147FM2B-1400

147FM2B-1003

147FM2B-10004

147FM2B-1001

147FM2B-1006

147FM2B-1002

100107

147FM2C-1001

Ó¢ÎÄÃû³Æ

OIL HOCD COMP

CAM SHAFT

A R M

ARM SHAFT

VALVE intake

VALVE exhaust

SPRING

SPRING

RETAINER valve spring

RETAINER valve spring

COTTER Valve

SCREW adjusting

NUT adjustong

ÖÐÎÄÃû³Æ

µ²ÓÍÕÖ×é¼þ

Í¹ÂÖÖá×é¼þ

Ò¡±Û

Ò¡±ÛÖá

ÅÅÆøÃÅ

ÅÅÆøÃÅ

ÆøÃÅÍâµ̄»É

ÆøÃÅÄÚµ̄»É

ÆøÃÅÄÚÍâµ̄»É×ù

ÆøÃÅÍâµ̄»É×ùÈ¦

ÆøÃÅËø¼Ð

µ÷ÕûÂÝ¶¤

ÆøÃÅµ÷ÕûÂÝÄ̧

ÊýÁ¿

2

1

2

2

1

1

2

2

2

2

4

2

2

4



ÐòºÅ

1

2-1 2

3-1 2

4-1 2

5-1 2

6-1 2

7-1 2

8-1 2

9-1 2

10-1 2

11-1 2

12

13-1 2

14-1 2

15-1 2

16-1 2

17-1

17-2

18-1 2

19-1 2

20-1 2

21-1 2

23-2

¼þ    ºÅ

240000B

230030C

230050

GB823 M4 ¡Á12

GB93 4

Gb848 4

230020C

GB823 M4 ¡Á15

230010C

GB823 M4 ¡Á25

230040C

GB819-82 M6 ¡Á16-Zn.D

M 6 ¡Á20HwMHWZn

M 6 ¡Á35HwMHWZn

GB97.1-85 10-140HV-Zn.D

GB6171-86 10 ¡Á1.25-6-Zn.D

140013B(50 ÐÍ)

140013(90 ÐÍ)

100022

7D17-J7-105-2

100052

7D17-J7-6-1.7

GB818-76 M6 ¡Á28(90 ÐÍ)

Ó¢ÎÄÃû³Æ

MAGNETO ASSY

ROTOR,flywheel

RIGGER

SCREW

LOCK WASHER

W A S H E R

COIL,primary

SCREW

COIL,lighting

SCREW

SOLE PLATE,STATOR

SCREW

BOLT

BOLT

W A S H E R

N U T

COVER(L)

COVER(L)

HOLDER,cushion

O-RING

OIL SEAL

O-RING

BOLT

ÖÐÎÄÃû³Æ

Ǻµç»ú

×ª×Ó

¥́·¢Æ÷

ÂÝ¶¤

µ̄»ÉµæÈ¦

µæÈ¦

³äµçÏßÈ¦

ÂÝ¶¤

ÕÕÃ÷ÏßÈ¦

ÂÝ¶¤

¶̈×Óµ×°å

Ê®×Ö²Û³ÁÍ·ÂÝ¶¤

Áù½ÇµæÈ¦ÂÝË̈

Áù½ÇµæÈ¦ÂÝË̈

µæÈ¦

Áù½ÇÂÝ Ä¸

×ó̧Ç°å

×ó̧Ç°å

Ïð½ºÖ§¼Ü

O ÐÍÃÜ·âÈ¦

·âÑÏÆ¤Íë

O ÐÍÃÜ·âÈ¦

Áù½ÇµæÈ¦ÂÝË̈

ÊýÁ¿

1

11

1

2

6

6

1

2

1

2

1

2

1

1

1

1

1

1

1

1

1

2

1

5



ÐòºÅ

1

2-1

2-2

3

4

5

6

7

8-1

8-2

9

10

11

12

13

14-1

14-2

15

16-1

16-2

17-1

17-2

¼þ    ºÅ

147M2B-0003

100046(50 ÐÍ)

100046B(90 ÐÍ)

100039

100016

100044

100045A

100041A

8 GB848-76 L6-M(50 ÐÍ)

GB848-85 8-L6-M(90 ÐÍ)

100015

100040

100017

147FM2B-0007

100036A

M5-2 ¡Á12 GB30-76.6.6-Y(50 ÐÍ)

M5-2 ¡Á12 GB30-76.6.6-Y(90 ÐÍ)

147FM2B-0012

6GB97-76 L6-M(50 ÐÍ)

GB97.1-85 6-L6-M(90 ÐÍ)

GB5783-86 M6 ¡Á12-8.8-Zn.D(50 ÐÍ)

GB5783-86 M6 ¡Á12-12-Zn.D(90 ÐÍ)

Ó¢ÎÄÃû³Æ

TIMMING DRIVEN SPRIVEN SPROCKET

1/4¡±CHAIN

1/4¡±CHAIN

ROD COMP

CAM CHAIN TENSIONED ROLLER

SCREW

SPRING

ROD COMP

W A S H E R

W A S H E R

ROLLER COMP

PIN

SPROCKET

OIL PUMP SPROCKET STINDLE

SEALING BOLT

BOLT

BOLT

W A S H E R

W A S H E R

W A S H E R

BOLT

BOLT

ÖÐÎÄÃû³Æ

ÕýÊ±́Ó¶̄ Á́ÂÖ

1/4¡±Á́Ìõ

1/4¡±Á́Ìõ

Ü̧̧Ë×é¼þ

ÕÅ½ôÂÖ×é¼þ

Ö§³ÅÂÝ¶¤

µ̄»É

Öá²¿¼þ

Ð¡µæÈ¦

Ð¡µæÈ¦

Ïð½ºÖÐ¼äÂÖ

¶̈Î»Ð¡Öá

ÖÐ¼äÁ́ÂÖ

ÓÍ±ÃÁ́ÂÖÖá

ÃÜ·âÂÝÈû

Áù½ÇÍ·ÂÝË̈

Áù½ÇÍ·ÂÝË̈

µæÈ¦

µæÈ¦

µæÈ¦

Áù½ÇÍ·ÂÝË̈

Áù½ÇÍ·ÂÝË̈

ÊýÁ¿

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

3

1

1

1

1

1

6



ÐòºÅ

1

2-1

3

4

5

6

7

8

9

10

11

12

13

14

15

16-1

17-1

18

19

20

¼þ    ºÅ

100027

M 6 ¡Á65 HwMHWZn(50 ÐÍ)

130013

130014

130015

130016

130017C

130018

130022

130500

130600

130700

130800

130900

130100

M 6 ¡Á35 HwMHWZn(50 ÐÍ)

M 6 ¡Á40 HwMHWZn(50 ÐÍ)

7D17-J7-18.5-2.6

GB848-85 8-140HV-Zn.D

GB6170-86 M8-8-Zn.D

Ó¢ÎÄÃû³Æ

DOWEL PIN

SCREW

SPRING

ROTART BODY CENTER BUSH

SPRING

SCREW

R.CASE COVER GASKET

OIL LEVER

GAUGE

LEVER COMP

LEVER AND ROTARY BODY COMP

BALL-RACE COMP

SUPPORT COMP,ROTARY BODY

R,CASE COVER COMP

OIL SEAL

BOLT

BOLT

O-RING

W A S H E R

N U T

ÖÐÎÄÃû³Æ

¶̈Î»³ÄÌ×

Áù½ÇµæÈ¦ÂÝË̈

»Ø×ªÌåÖÐÐÄµ̄»É

»Ø×ªÌåÖÐÐÄÌ×

·ÖÀëµ̄»É

·Ö×ùÂÝ¶¤

ÓÒ̧ÇÃÜ·âµæ

ÓÍ±ȩ̂Ç

O ÐÎ·âÑÏÈ¦

²¦̧Ë×é¼þ

²¦̧Ë»Ø×ªÌå×é¼þ

¹öÖé¼Ü×é¼þ

»Ø×ªÌåÖ§×ù×é¼þ

»úÏ»ÓÒ̧Ç×é¼þ

«́¶̄Öá¶ËÆ¤Íë

Áù½ÇµæÈ¦ÂÝË̈

Áù½ÇµæÈ¦ÂÝË̈

O ÐÎ·âÑÏÈ¦

Ð¡µæÈ¦

Áù½ÇÂÝÄ̧

ÊýÁ¿

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

2

4

1

1

1

7



ÐòºÅ

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

¼þ    ºÅ

130900G

130017C

130030G

130031GC

130018G

130032G

130033G

130034G

130036G

130037G

130038G

130040G

131000

7D17-J7-14-1.5

7D17-J7-18.5-2.6

GB819-85 M6 ¡Á16-Zn.D

GB819-85 M5 ¡Á12-Zn.D

GB170-86 M6 ¡Á8-Zn.D

100027

7DM28-M6 ¡Á40

7DM28-M6 ¡Á35

7DM28-M6 ¡Á65

7DM28-M6 ¡Á55

100057

Ó¢ÎÄÃû³Æ

RIGHT COVER,CRANKCASE

GASKET

COVER

GASKET

OIL LEVEL GAUGCE

CLUTCH LEVEL COMP

RETUR SPRING

PIN

ADJUSTING PLATE,CLUTCH

LIFTER SETTING PLATE

CLUTCH ADJUSTING SCREW

OIL SEAL

OIL SEAL

O-RING

O-RING

SCREW

SCREW

HEX NUT

DOWEL PIN

HEX BOLT

HEX BOLT

HEX BOLT

HEX BOLT

SPRING

ÖÐÎÄÃû³Æ

»úÏ»ÓÒ̧Ç×é¼þ

ÓÒ̧ÇÃÜ·âµæ

Ç̧×Ó

µæ×Ó

ÓÍ±ȩ̂Ç

ÀëºÏÆ÷À-̧Ë×é¼þ

»ØÎ»µ̄»É

Ïú¶¤

ÀëºÏÆ÷µ÷Õû°å

ÀëºÏÆ÷Ñ¹°å

ÀëºÏÆ÷µ÷ÕûÂÝ¶¤

·âÑÏÆ¤Íë

Æð¶̄Öá¶ËÆ¤Íë

R ÐÍÃÜ·âÈ¦

R ÐÍÃÜ·âÈ¦

Ê®×Ö²Û³ÁÍ·ÂÝ¶¤

Ê®×Ö²Û³ÁÍ·ÂÝ¶¤

Áù½ÇÂÝÄ̧

¶̈Î»³ÄÌ×

Áù½Ç·̈À¼ÃæÂÝË̈

Áù½Ç·̈À¼ÃæÂÝË̈

Áù½Ç·̈À¼ÃæÂÝË̈

Áù½Ç·̈À¼ÃæÂÝË̈

ÓÍ·âµ̄»É

ÊýÁ¿

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

2

3

2

1

2

1

8



ÐòºÅ

1

2-1

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28-1

¼þ    ºÅ

100 GB276-64

130000-1C

130001

130002

130003

130004

130005

130007

130008

130009

130010

130011

130012

130019

130020

130021

130100

130200

130300A

130400A

140001

140002

140003

140100

M 5 ¡Á10 GB818-76-35-Zn.D

M 5 ¡Á10 GB819-76-35-Zn.D

8¡Á10 ¢ó+3/30 GB4661-84

150003

Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ

¹öÖéÖá³Ð

ÀëºÏÆ÷×é¼þ

ÀëºÏÆ÷Íâ¿Ç

ÀëºÏÆ÷ÍâÌ×

ÀëºÏÆ÷ÍâÌ×

¿̈È¦

Ä¦²ÁÇ°µæÈ¦

ÃÜ·âµæ

Ç°̧Ç

Ñ¹½ôµ̄»É

×ÔËÉµ̄»É

»º³åµ̄»É

µæÆ¬

ËøÆ¬

Ô²±âÂÝÄ̧

µúÐÎµæÈ¦

ÀëºÏÆ÷¼Ü×é¼þ

Ä¦²ÁºóµæÆ¬×é¼þ

ÍâÄ¦²ÁÆ¬×é¼þ

ÄÚÄ¦²ÁÆ¬×é¼þ

ÇúÖá³ÝÈ¦

³ÝÈ¦³ÄÌ×

¶ËÃæÖ§³ÅÈ¦

ÖÐ¼ä³ÝÂÖ×éºÏ

Ê®×Ö²ÛÆ½Ô²Í·ÂÝ¶¤

Ê®×Ö²Û³ÁÍ·ÂÝ¶¤

Ô²Öù¹ö×Ó

¿̈È¦

ÊýÁ¿

9



ÐòºÅ

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

¼þ    ºÅ

147FM2B-6007

147FM2B-6009

147FM2B-6008C

147FM2B-6001

140002

147FM2B-6100

147FM2B-6104

147FM2B-6102

147FM2B-6105

21201-04E

147FM2B-6105

100GB276-82

147FM2B-6003

140003

140100

140001G

147FM2B-6013

147FM2B-6012

147FM2B-6011

147FM2B-6014

147FM2B-6016

147FM2B-6015

150003

147FM2B-6018

Ó¢ÎÄÃû³Æ

CLUTCH OUTER

COVER,CLUTCH OUTER

GASKET

CLUTCH CENTER

PRIMARY DRIVER GEAR GUIDE

CLUTCH FRICTION ASSY

OUTER DISK,CLUTCH FRICTION

INNER DISK,CLUTCH FRICTION

CLUTCH FRAME

SPRING

SPRING

BEARING

SET RING

COLLAR

GEAR,PRIMARY DRIVEN

GEAR,PRIMARY DRIVE

SLEEVE

SPRING

OIL THOUGH GUIDE

N U T

LOCK WASHER

SAUCER WASHER

SET RING

SCREW

ÖÐÎÄÃû³Æ

ÀëºÏÆ÷¿ÇÌå

Ç°̧Ç

ÃÜ·âµæ

»̈¼ü³ÝÌ×

³ÝÔ²³ÄÌ×

Ä¦²ÁÆ¬×é¼þ

Ä¦²ÁÆ¬ÏÂ°å

Ä¦²ÁÆ¬ÉÏ°å

ÀëºÏÆ÷Ö§¼Ü

Ñ¹½ôµ̄»É

»º³åµ̄»É

¹öÖéÖá³Ð

¿̈È¦

¶ËÃæÖ§³ÐÈ¦

ÖÐ¼äÂÖ×éºÏ

ÇúÖá³ÝÈ¦

»Ø×ªÌåÖÐÐÄÌ×

»Ø×ªÌåÖÐÐÄµ̄»É

»¬ÓÍÂ·µ¼Ì×

Ô²±âÂÝÄ̧

ËøÆ¬

µúÐÎµæÈ¦

¿̈È¦

Ê®×Ö²Û³ÁÍ·ÂÝ¶¤

ÊýÁ¿

1

1

1

1

1

2

1

1

1

4

4

1

1

1

1

1

1

1

1

1

1

1

1

4

10



ÐòºÅ

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

¼þ    ºÅ

147FM2B-7101

147FM2B-7103

147FM2B-7101

147FM2B-7104

147FM2B-7106

147FM2B-7001

147FM2B-7003

147FM2B-7004

GB5783-86 M6 ¡Á20-Y

147FM2B-7002

147FM2B-7107

147FM2B-7105

147FM2B-7005

26300-A1400

GB5783-86 M6 ¡Á25-Zn.DB

Ó¢ÎÄÃû³Æ

GEAR,KICK STARTER DRIVE

RATCHET,KICK STARTER

SPINDLE,KICK STARTER

SPRING

SPRING BASE

PLATE,PILOT

SPRING BASE

RETAINER,KICK SPRING

BOLT

W A S H E R

W A S H E R

CIRCLP

CIRCLP

LEVER,KICK STARTER

BOLT

ÖÐÎÄÃû³Æ

Æð¶̄³ÝÂÖ

Æð¶̄¼¬ÂÖ

Æð¶̄Öá

µ̄»É

¼¬ÂÖµ̄»É×ù

¼¬ÂÖµ¼Ïò°å

Æð¶̄Öá̧ Î́»µ̄»É

Æð¶̄ÖáÌ×µ̄»ÉÌ×

Áù½ÇÍ·ÂÝË̈

µæÈ¦

µæÈ¦

µ²È¦

µ²È¦

Æð¶̄Ì£¹Õ×é¼þ

ÂÝË̈

ÊýÁ¿

1

1

1

1

1

1

1

1

2

1

1

2

1

1

1

11



ÐòºÅ

1-1

1-2

2-1

2-2 2

3-1

3-2

4-1

4-2

5

6-1

6-2

7-1

7-2

8-1

8-2

9-1

9-2

10

11

12

13

14-1

14-2

15-1

15-2

16-1

16-2

¼þ    ºÅ

100401(50 ÐÍ)

10001-04E(90 ÐÍ)

139FM-2001S(50 ÐÍ)

147FM2B-3002

139FM-20001S(50 ÐÍ)

147FM2B-3001(90 ÐÍ)

139FM-2005(50 ÐÍ)

147FM2B-0001(90 ÐÍ)

100404

100411(50 ÐÍ)

122111-04E(90ÐÍ)

100414(50 ÐÍ)

12221-04E(90ÐÍ)

100409(50 ÐÍ)

12211-04E(90ÐÍ)

100410(50 ÐÍ)

147FM2B-2002(90 ÐÍ)

147FM2B-2004

100035

D304 GB276-82

9243/23.1

139FM-2003S(50 ÐÍ)

147FM2B-3003(90 ÐÍ)

139FM-2100S(50 ÐÍ)

147FM2B-3100(90 ÐÍ)

139FM-2000S(50 ÐÍ)

147FM2B-3000(90 ÐÍ)

Ó¢ÎÄÃû³Æ

CRANKSHAFT COMP

CRANKSHAFT COMP

PISTION RING,No.1

PISTION RING,No.1

PISTION

PISTION

PISTION PIN

PISTION PIN

CLIP

CONNECTING ROD

CONNECTING ROD

CRANKSHAFT,RH

CRANKSHAFT,RH

CRANKSHAFT,LH

CRANKSHAFT,LH

CRANK PIN

CRANK PIN

TIMING SPROCKET

K E Y

BEARING

NEEDLE BEARING

PISTION RING,No.2

PISTION RING,No.2

OIL RING

OIL RING

PISTON ASSY

PISTON ASSY

ÖÐÎÄÃû³Æ

ÇúÖáÁ¬̧Ë²¿¼þ

ÇúÖáÁ¬̧Ë²¿¼þ

»îÈû»· (1 »·)

»îÈû»· (1 »·)

»îÈû

»îÈû

»îÈûÏú

»îÈûÏú

¿̈È¦

Á¬̧Ë

Á¬̧Ë

ÓÒÇúÖá

ÓÒÇúÖá

×óÇúÖá

×óÇúÖá

ÇúÖáÏú

ÇúÖáÏú

ÕýÊ±Ö÷¶̄ Á́ÂÖ

°ëÔ²¼ü

Öá³Ð

¹öÕëÖá³Ð

»îÈû»· (2 »·)

»îÈû»· (2 »·)

»îÈû»· (ÓÍ»· )

»îÈû»· (ÓÍ»· )

»îÈû×é¼þ

»îÈû×é¼þ

ÊýÁ¿

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

12



ÐòºÅ

1

2

3-1

3-2

4

5-1

5-2

6

7-1

7-2

8

9

10

11-1

11-2

12

13

14

15

17-1

18-1

18-2

19-1

19-2

20-1

21

22

23

¼þ    ºÅ

100032

100051

6GB1024-76-Y(50 ÐÍ)

7DM44-6-Y(90 ÐÍ)

140015

140016(50 ÐÍ)

14016G(90ÐÍ)

140017

140018(50 ÐÍ)

140018(90 ÐÍ)

140019

140020

140021

140022(50 ÐÍ)

140022G(90ÐÍ)

140023

140024

140026

140028

140042G(50ÐÍ)

25610--A0300(50 ÐÍ)

140300(90 ÐÍ)

140400(50 ÐÍ)

140400G(90ÐÍ)

140500(50 ÐÍ)

140505

140600

221700

Ó¢ÎÄÃû³Æ

LOCATING ROD

CLIP

W A S H E R

W A S H E R

SPRING RETURN

PLATE POSITION

PLATE POSITION

PIN

FRONT FORK,GEAR SHIFTING

FRONT FORK,GEAR SHIFTING

CLIP

PIN

REAR FORK,GEAR SHIFTING

DRUM,GEAR SHIFTING

DRUM,GEAR SHIFTING

PLATE,SWICH

PLUG

SCREW

SPRING RETURN

DOWEL PIN

SHIFT PEDAL ASSY

SHIFT PEDAL ASSY

SHIFT GEAR SHIFTING

SHIFT GEAR SHIFTING

ARM ASSY

SPRING

ARM ASSY,POSITION

SWITCH,NEUTRAL

ÖÐÎÄÃû³Æ

¶̈Î»̧Ë

¹Ì¶̈¿̈

½ÇÐÎÍâÉàÖ¹¶̄µæÈ¦

½ÇÐÎÍâÉàÖ¹¶̄µæÈ¦

»ØÎ»µ̄»É

¶̈Î»°å

¶̈Î»°å

²¦Ïú

Ç°²¦²æ

Ç°²¦²æ

²¦²æ¿̈»É

²¦²æÏú×Ó

ºó²¦²æ

¹ÄÂÖÖá

¹ÄÂÖÖá

¿Õµµµçµ¼»ÉÆ¬

¶ÂÍ·

¶̈Î»±ÛÂÝ¶¤

»ØÎ»µ̄»É

¶̈Î»Ïú

±äµµÌ¤°å×é¼þ

±äµµÌ¤°å×é¼þ

±äµµÖá×é¼þ

±äµµÖá×é¼þ

Ò¡±Û×é¼þ

Ò¡±Ûµ̄»É

¶̈Î»±Û×é¼þ

¿Õµµ¿ª¹Ø

ÊýÁ¿

1

1

1

1

1

1

1

1

1

1

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

13



ÐòºÅ

24-1

24-2

25

26-1

26-2

27

29

30-2

31-1

32-1

¼þ    ºÅ

GB823-85 M6 ¡Á10-Zn.D(50 ÐÍ)

GB818-85M6 ¡Á10-Zn.D(90 ÐÍ)

HB1-201 M6 ¡Á18-0

GB5783-86 M6 ¡Á25-Zn.DB(50 ÐÍ)

GB5783-86 M6 ¡Á16-Zn.DB(90 ÐÍ)

GB96-85 6-140HV-Zn.D

25652-16500

140041G(90 ÐÍ)

GB6170-86 M6-Zn.DB(50 ÐÍ)

180015-J22(50ÐÍ)

Ó¢ÎÄÃû³Æ

SCREW

SCREW

BOLT

BOLT

BOLT

W A S H E R

SHIFT ROD BUSHING

BUSHING

N U T

W A S H E R

ÖÐÎÄÃû³Æ

Ê®×Ö²ÛÐ¡ÅÌÍ·ÂÝ¶¤

Ê®×Ö²ÛÐ¡ÅÌÍ·ÂÝ¶¤

Áù½ÇÍ·ÂÝË̈

Áù½ÇµæÈ¦ÂÝË̈

Áù½ÇµæÈ¦ÂÝË̈

ó́µæÈ¦

±äµµÌ¤̧ËÏð½ºÌ×

ÖáÌ×

ÂÝÄ̧

µæÆ¬

ÊýÁ¿

1

1

1

1

1

1

1

1

1

1

14



ÐòºÅ

1

2-2

3-1

3-2

4-1

4-2

5-1

5-2

6-1

6-2

7

8

9-1

9-2

10-1

10-2

11

12-1

12-2

13

14-1

14-2

15

16-1

16-2

17

18-2

¼þ    ºÅ

100019

100020(90 ÐÍ)

101005(37941/14 GB290-82)(50ÐÍ)

101005(90 ÐÍ)

101006(7949/13.5 GB290-82)(50 ÐÍ)

101006(90 ÐÍ)

14004(50 ÐÍ)

14004G(90 ÐÍ)

14005(50 ÐÍ)

14005G(90 ÐÍ)

140006G

140007

140008(50 ÐÍ)

140008G(90 ÐÍ)

140009(50 ÐÍ)

140009G(90 ÐÍ)

140010

70-1060001(50 ÐÍ)

140011G(90 ÐÍ)

140012

140025(50 ÐÍ)

140025G(90 ÐÍ)

140029

140034(50 ÐÍ)

140034(90 ÐÍ)

140032G

140034G(90 ÐÍ)

Ó¢ÎÄÃû³Æ

OIL SEAL

SPRING

BEARING

BEARING

BEARING

BEARING

TRANSMISSION MAIN SHAFT

TRANSMISSION MAIN SHAFT

MAIN SHAFT THIRD GEAR

MAIN SHAFT THIRD GEAR

MAIN SHAFT SECOND GEAR

COUNTERSHAFT THIRD GEAR

COUNTERSHAFT SECOND GEAR

COUNTERSHAFT SECOND GEAR

COUNTERSHAFT

COUNTERSHAFT

COUNTERSHAFT GEAR

SPROCKET

SPROCKET

STOPPER PLATE

W A S H E R

W A S H E R

W A S H E R

W A S H E R

W A S H E R

W A S H E R

MAIN SHAFT FORTH GEAR

ÖÐÎÄÃû³Æ

·âÑÏÆ¤Íë

×èÄáÆ¤Íëµ̄»É

¹öÕëÖá³Ð

¹öÕëÖá³Ð

¹öÕëÖá³Ð

¹öÕëÖá³Ð

ÖÐ¼ä³ÝÂÖÖá

ÖÐ¼ä³ÝÂÖÖá

Èý¼¶Ö÷¶̄ÂÖ

Èý¼¶Ö÷¶̄ÂÖ

¶þ¼¶Ö÷¶̄³ÝÂÖ

Èý¼¶±»¶̄ÂÖ

¶þ¼¶±»¶̄³ÝÂÖ

¶þ¼¶±»¶̄³ÝÂÖ

Êä³öÖá

Êä³öÖá

Ò»¼¶±»¶̄³ÝÂÖ

Ç°Á́ÂÖ

Ç°Á́ÂÖ

µ²Æ¬

ÖáÏòµæÈ¦

ÖáÏòµæÈ¦

ºóµæÈ¦

µæÆ¬

µæÆ¬

Öá¶ËµæÆ¬

ËÄ¼¶Ö÷¶̄³ÝÂÖ

ÊýÁ¿

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

3

1

1

15



ÐòºÅ

19-2

20

21-1

21-2

22-1

22-2

23

¼þ    ºÅ

140035G(90 ÐÍ)

140030

150003(50 ÐÍ)

150003(90 ÐÍ)

F203 GB276-64(50 ÐÍ)

F203 GB276-82(90 ÐÍ)

GB5783-86 M6 ¡Á8-Zn.DB

Ó¢ÎÄÃû³Æ

COUNTERSHAFT FORTH GEAR

W A S H E R

CLIP

CLIP

BEARING

BEARING

BOLT

ÖÐÎÄÃû³Æ

ËÄ¼¶±»¶̄³ÝÂÖ

µæÆ¬

¿̈È¦

¿̈È¦

Öá³Ð

Öá³Ð

Áù½ÇÂÝË̈

ÊýÁ¿

1

1

2

4

2

2

2

16



ÐòºÅ

1

2

3-1

3-2

4

5

6

7

8

9

10

11

12

13-2

14

15

16

17-1

17-2

18-1

18-2

19

20

21

22

23

24-1 2

25

26-1

¼þ    ºÅ

101102C

100006C

101002C(50 ÐÍ)

147F1B-4210(90 ÐÍ)

147FM2B-5000

147FM2B-0009

147FM2B-5101

147FM2B-5002

147FM2B-5003

147FM2B-5004

147FM2B-5005

147FM2B-5001

147FM2B-5102

147FM2B-0008(90 ÐÍ)

100034

100031

100048

101107(50 ÐÍ)

11361-04E(90ÐÍ)

101107(50 ÐÍ)

11362-04E(90ÐÍ)

12GB848-76 L6-M

100026

100018

100013

GB818-85 M6 ¡Á16-Zn.D

M 6 ¡Á22 GB818-76-Zn.D(50¡¢90 ÐÍ)

GB818-85 M5 ¡Á10-Zn.D

7DM28-M6 ¡Á50(50 ÐÍ)

Ó¢ÎÄÃû³Æ

CRANKCASE COMP,RH

GASKET

CRANKCASE COMP,LH

CRANKCASE COMP,LH

OIL PUMP ASSY

OIL PUMP BODY GASKET

OIL PUMP BODY

OIL PUMP COVER GASKET

OIL PUMP INNER ROTOR

OIL PUMP OUTER ROTOR

OIL PUMP DRIVE SHAFT

OIL PUMP SHAFT

OIL PUMP SHAFT BUSH

OIL PUMP SPROCKETSHAFT BUSH

OIL FIRTER SCREEN

BREATHER TUBE

TUBE

BOLT

BOLT

BOLT

BOLT

SMALL WASHER

DOWER PIN

OIL SEAL

SCREW COVER

SCREW

SCREW

SCREW

BOLT

ÖÐÎÄÃû³Æ

ÓÒÇúÖáÏä·Ö×é¼þ

µæÆ¬

×óÇúÖáÏä·Ö×é¼þ

×óÇúÖáÏä·Ö×é¼þ

ÓÍ±Ã×é¼þ

ÓÍ±ÃÌåÃÜ·âµæ

ÓÍ±ÃÌå

ÓÍ±Ã̧Ç

ÓÍ±Ã̧ÇÃÜ·âµæ

ÓÍ±ÃÄÚ×ª×Ó

ÓÍ±ÃÍâ×ª×Ó

ÓÍ±ÃÖá

ÓÍ±ÃÖáÌ×

ÓÍ±ÃÁ́ÂÖÖáÌ×

ÓÍÂË

Í̈Æø¹Ü

Ïß¼Ð

ÂÝ×®

ÂÝ×®

ÂÝ×®

ÂÝ×®

Ð¡µæÈ¦

¶̈Î»³ÄÌ×

·âÑÏÆ¤Íë

ÂÝÈû

Ê®×Ö²ÛÅÌÍ·ÂÝ¶¤

Ê®×Ö²ÛÆ½Ô²Í·ÂÝ¶¤

Ê®×Ö²ÛÆ½Ô²Í·ÂÝ¶¤

Áù½Ç·̈À¼ÃæÂÝË̈

ÊýÁ¿

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

2

2

2

1

2

1

1

2

1

3

1

17



ÐòºÅ

26-2

27-1

27-2

28-1

28-2

29

30

31-1

32-1

¼þ    ºÅ

M 6 ¡Á50 HWMHWNn(90 ÐÍ)

7DM28-M6 ¡Á60-Zn.D(50 ÐÍ)

M 6 ¡Á50 HWMHWNn(90 ÐÍ)

7DM28-M6 ¡Á65(50 ÐÍ)

M 6 ¡Á50 HWMHWNn(90 ÐÍ)

GB859-87-5-Zn.D

702000

101006

100021

Ó¢ÎÄÃû³Æ

BOLT

BOLT

BOLT

BOLT

BOLT

W A S H E R

BUSHING ASSY

AIR MOUTH

SPRING

ÖÐÎÄÃû³Æ

Áù½Ç·̈À¼ÃæÂÝË̈

Áù½Ç·̈À¼ÃæÂÝË̈

Áù½Ç·̈À¼ÃæÂÝË̈

Áù½Ç·̈À¼ÃæÂÝË̈

Áù½Ç·̈À¼ÃæÂÝË̈

ÇáÐÍµ̄»ÉµæÈ¦

³ÄÌ××é¼þ

Æø×ì

Æ¤Íëµ̄»É

ÊýÁ¿

1

3

3

4

4

3

2

1

1

18



ÐòºÅ

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

¼þ    ºÅ

210001-J2101

210002-J2101

210003-J2101

210004-J2101

210005-J2101

210006-J2101

210007-J2101

210008-J2101

210009-J2101

2100020-J2101

2100010-J2101

2100011-J2101

2100012-J2101

2100013-J2101

2100014-J2101

2100015-J2101

2100016-J2101

2100017-J2101

2100018-J2101

2100019-J2101

2100021-J2101

2100022-J2101

2100023-J2101

2100024-J2101

2100025-J2101

2100026-J2101

2100027-J2101

2100028-J2101

2100029-J2101

2100030-J2101

Ó¢ÎÄÃû³Æ

GASKET SET

NEEDLE SET,JET

FLOAT SET

TOP SET

CHAMBER SET,FLOAT

SCREW SET

SPRING

SCREW SET

GASKET SET

CARBURETOR ASSY

CAP,CABLE SEALING

CAP,CHOCK DUST

VALVE COMP.,FLOAT

HOLDER,NEEDLE JET

CUP,FUEL STRAINER

CUP,FILTER

JET,MAIN

TUBE,OVER FLOW

SCREW WASHER

SCREW WASHER

CLIP,TUBE

JET,SLOW

O-RING

CLIP

SCREW

O-RING

O-RING

NEEDLE SET,JET

O-RING

ÖÐÎÄÃû³Æ

ÃÜ·âµæ

½ÚÆøÃÅÕë·§×é¼þ

¡̧×Ó×é¼þ

½ÚÆøÃÅ̧Ç×é¼þ

¡̧×ÓÊÒ×é¼þ

µ¡ËÙÂÝ¶¤

µ̄»É

µ¡ËÙ¿ÕÆøÂÝ¶¤

ÃÜ·âÈ¦

»̄ÓÍÆ÷

±£»¤Ã±

·À³¾ÕÖ

Õë·§

Îí»̄¹Ü

ÓÍ±-

ÓÍÂË

Ö÷Á¿¿×

ÒçÁ÷¹Ü

ǿµæÂÝ¶¤

ǿµæÂÝ¶¤

¼Ð×Ó

µ¡ËÙÁ¿¿×

O ÐÍÃÜ·âÈ¦

Ïß¿̈

ÂÝ¶¤

O ÐÍÃÜ·âÈ¦

O ÐÍÃÜ·âÈ¦

½ÚÆøÃÅÖùÈû

Õë·§×ù

O ÐÍÃÜ·âÈ¦

ÊýÁ¿

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

19



ÐòºÅ

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

¼þ    ºÅ

13201-02E

13210-02E

13220-02E

13230-02E

13202-02E

13203-02E

13240-02E

13204-02E

13205-02E

13206-02E

13207-02E

13208-02E

13209-02E

13250-02E

13260-02E

13261-02E

13262-02E

13263-02E

13264-02E

13265-02E

13266-02E

13267-02E

13268-02E

13269-02E

13291-02E

13292-02E

13293-02E

13270-02E

13280-02E

13200-02E

Ó¢ÎÄÃû³Æ

CAP,CABLE SEALING

TOP SET

NAADLE SET,JET

VALVE,SET,THROTTLE

SHELL

O-RING

SCREW SET

HOLDER,NEEDLE JET

JET,MAIN

JET,SLOW

RUBBER TUBE

CLIP

VALVE COMP,FLOAT

FLOAT SET

CHAMBER SET,FLOAT

W A S H E R

FLOAT CHAMBER

CUP,FILTER

O-RING

GASKET SET

CUP,FUEL STRAINER

O-RING

VALVE

SCREW

CLIP

TUBE,OVER FLOW

SCREW

CLIP COMP

CHOCKE ARM

CARBURETOR ASSY

ÖÐÎÄÃû³Æ

¹Ü·âÃ±

¶¥̧Ç×é¼þ

ÕëÈû×é¼þ

½ÚÆø·§

¿ÇÌå

O ÐÍÃÜ·âÈ¦

µ¡ËÙµ÷Õû¶¤

Îí»̄¹Ü

Ö÷¶̈Á¿¿×

µ¡ËÙÁ¿¿×

Ïð½º¹Ü

¿̈È¦

Õë·§

¡̧×Ó×é¼þ

¡̧×ÓÊÒ×é¼þ

µæÈ¦

¡̧×ÓÊÒ

ÂË±-

O ÐÍÃÜ·âÈ¦

µæÈ¦

ÂÝÈû

O ÐÍÃÜ·âÈ¦

·§

ÂÝ¶¤

¿̈È¦

ÒçÁ÷¹Ü

ÂÝ¶¤

Ïß¿̈°å×é¼þ

ÏßÖá

Æû»̄Æ÷×Ü³É

ÊýÁ¿

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

20



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

14300-Z1000

14310-Z1000

14320-Z1000

14330-Z1000

14340-Z1000

14350-Z1000

GB5787-86 M8X20-Zn.DB
GB6170-86 M8-Zn.DB

GB859-86 8-Zn.DB

GB96-86 8-140Hv-Zn.DB

GB170-86 M6-Zn.DB

GB859-86 6-Zn.DB

13700-Z1000

GB5783-86 M6X14-Zn.DB
GB96-85 6-140Hv-Zn.DB

ÏûÒôÆ÷×Ü³É

ÏûÒôÆ÷Ç°Íä¹Ü

ÏûÒôÆ÷±¾Ìå

ÏûÒôÆ÷¼Ð

ÃÜ·âÈ¦

ÏûÒôÆ÷ºó°²×°°å

ÂÝË̈

ÂÝÄ̧

µ̄»ÉµæÈ¦

ó́µæÈ¦

ÂÝÄ̧

µ̄»ÉµæÈ¦

¿ÕÆøÂËÇåÆ÷×Ü³É

ÂÝË̈

ó́µæÈ¦

Muffler ASSY

Exhaust Pipe

Muffler

Clip

Ring

Support Plate

Bolt

Nut

Lock Washer

Washer

Nut

Lock Washer

Air Filter ASSY

Bolt

Washer

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

1

1

1

1

1

1

1

1

1

2

2

1

2

2

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

2

3

4

5

11
8

6

10

9

7

13

14

15

12

11

12
11

1

21



1

1-1

1-2

1-3

1-4

1-5

1-6

2

3

3-1

3-2

4

5

6

6-1

7

8

9

9-1

10

10-1

10-2

11

33610-Z1000

33620-Z1000

33621-Z1000

33622-Z1000

GB6177-86 M6-Zn.DJ

GB5787-86 M6X12-Zn.DJ
GB923-86 M6-Zn.DJ

32900-E0300

32810-GD100-D

GB859-876-Zn.DB

GB818-85 M6X20-Zn.DB
38500-Z1000

38620-C0600

36610-Z1000

36630-Z1000

33400-Z1000

42313-Y1000

32830-Z1000

GB6177-86 M6-Zn.DB

32810-Z1000

GB6177-86 M6-Zn.DB

GB859-86 6-Zn.DB

42315-Y1000

Ðîµç³Ø

Ðîµç³ØÖ§¼Ü×Ü³É

Ðîµç³Ø¼Ü

Ðîµç³ØºÐ

ÂÝÄ̧

ÂÝ¶¤

Ç̧ÐÎÂÝÄ̧

CDI

ÎÈÑ¹ÕûÁ÷Æ÷

µ̄»ÉµæÈ¦

ÂÝË̈

À®°È

ÉÁ¹âÆ÷

µ¼ÏßÊø

±£ÏÕË¿ (10A)

µã»ðÏßÈ¦

µ¥³Å¿ª¹Ø

µçÆ÷Ö§¼Ü

ÂÝÄ̧

µã»ðÏßÈ¦Ö§¼Ü

ÂÝÄ̧

µ̄»ÉµæÈ¦

µ¥³Å¿ª¹ØÂÝË̈

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

Battery

Holder ASSY. battery

Battery Holder

Battery Box

Nut

Screw

Nut

CDI

Controlled Rectifier

Lock Washer

Screw

Horn ASSY

Relay Winker

Wire Harness ASSY

Fuse(10A)

Ignition coil ASSY

Side stand switch

Holder

Nut

Ignition coil Holder

Nut

Lock washer

Bolt

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

1

1

1

1

2

2

1

1

1

1

1

1

1

2

1

1

1

2

1

1

1

1

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1-1 1

1-2

1-3

1-4
1-5

2 33-1
3-2

4

5

6

6-1

7

89

9-1

9-1

10-1

10-2

10

11

1-6

22



1

2

3

4

5

6

7

8

9

9-1

9-2

9-3

9-4

10

11

12

12-1

13

14

14-1

15

15-1

15-2

35710-Y1000

GB6187-86 M6-Zn.Dj

GB96-85 6-140Hv-Zn.DJ

35601-Y1000

35602-Y1000

GB6170-86 M10X1.25-Zn.DB
GB97.1-85 10-140HV-Zn.DB

GB859-87 10-Zn.DB

35110-1000

7DM27 M8X20-Cr
GB6170-86 M8-Zn.DB

GB97.1-85 5-140Hv-Zn.DH

GB818-86 M5X14-Zn.DH
35100-A1500

51511-Z1000

46720-A1500

GB5787-86 M6X35-Zn.DJ
46705-G3600

51512-Z1000

7DM27 M6X14-Cr
63117-Z1000

GB5783-86 M6X18-Zn.DJ
GB5287-86 6-140Hv-Zn,DJ

Î²µÆ×Ü³É

×ÔËøÂÝÄ̧

ó́µæÈ¦

ÓÒ×ªÏòµÆ

×ó×ªÏòµÆ

ÂÝÄ̧

µæÈ¦

µ̄»ÉµæÈ¦

Ç°́óµÆÕÖ

ÂÝË̈

ÂÝÄ̧

Æ½µæÈ¦

ÂÝ¶¤

Ç°́óµÆ×Ü³É

Ç°́óµÆÖ§¼Ü×é¼þ

Ö§¼ÜÏÂ°²×°°å

ÂÝË̈

½ºÌ×

Ç°́óµÆ°²×°°å

ÂÝ¶¤

ºóÄà°åÄÚÖ§³Å

ÂÝË̈

ÌǾóµæÈ¦

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

Lamp ASSY rear combination

Self-locking Nut

Washer

Lamp ASSY,RH

Lamp ASSY,LH

Nut

Washer

Lock washer

Hood,meter

Bolt

Nut

Washer

Screw

UNIT,head lamp

Bracket ASSY

Plate

Bolt

Rubber

Plate

Screw

Plate

Bolt

Washer

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

2

2

2

2

4

4

4

1

2

2

2

2

1

1

1

2

2

1

4

1

2

2

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1
3

4

5

4
5

6
7
8

9

10

11

13

14 14

14-1 14-1

9-1

2

15-1

9-1

15-1

15-2 15-2

9-4

9-2

9-3

9-2

9-4 9-3

12

12-1

15

23



1

2

3

4

5

6

£·

8

9

10

10-1

10-2

11

11-1

34100-Z1000

34100-Z1000-1

34910-Z1000

34120-C0200

46122-Z1000

7DM27 M6X25-Zn.DJ
37100-Z1000

37110-Z1000

44300-C0300

37300-Y1000

GB827-86 4X8-Zn.DB
GB96-85 5-140HV-Zn.DB

42630-Y1000

GB818-85 M6X10-ZN.DB

³µËÙÀï³Ì±í

³µËÙÀï³Ì±í

Àï³Ì±íÈíÖá

»º³åµæ

³ÄÌ×

ÂÝË̈

Ì×Ëø×Ü³É

µçËø

ÓÍÏäËø

³µÍ·Ëø

Ã-¶¤

ó́µæÈ¦

Í·¿øËø

Í·¿øËøÂÝ¶¤

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

Speedometer

Speedometer

Cable,Speedometer

Rubber Pad

Spacer

Bolt

Kit to lock

Igintion lock

Fuel tank lock

Steering lock

River

Washer

Helmet Lock

Screew

¡Ì

x

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

1

1

2

2

2

1

1

1

1

1

1

1

1

x

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1
2

3
4

5

6

7

8 9 10

10-1

11

10-2

11-1

24



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

57300-Z1000

57500-Z1000

57500-Z1000

58100-Z1000

58200-Z1000

58300-Z1000

09402-12402

JC50Q-200006

JC50Q-200001

56500-A0300

56600-A0300

56110-Z1000

56221-23450

56211-29320

GB6187-86 M10X1.25-Zn.DJ

56223-Z1000

01204-08357

GB859-86 6-Zn.DB

Right switch ASSY

Left switch ASSY

Clutch switch ASSY

Cable ASSY,throttle

Cable

Clutch cable ASSY

Band

Grip,throttle

Grip,Lh

Rear mirror,R

Rear mirror,L

Grip ASSY

Upper handlebar holder

Down handlebar holder

Self-locking nut

Bolt

Bolt

Lock washer

ÓÒ¿ª¹Ø×Ü³É

·çÃÅ¼°×ó¿ª¹Ø×é¼þ

ÀëºÏÆ÷×ó¿ª¹Ø×é¼þ

ÓÍÃÅ̧ÖË÷×é¼þ

·çÃÅÏß

ÀëºÏÆ÷Ïß×é¼þ

µ¼ÏßÊø¹Ì¶̈ ǿ

ÓÍÃÅÊÖ°Ñ×é¼þ

×óÊÖ°Ñ

ÓÒºóÊÓ¾µ

×óºóÊÓ¾µ

·½Ïò°Ñ

ÉÏ¼Ð½ô¿é

ÏÂ¼Ð½ô¿é

×ÔËøÂÝÄ̧

ÂÝË̈

ÂÝË̈

µ̄»ÉµæÈ¦

¡Ì

x

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

1

1

1

1

1

6

1

1

1

1

1

2

2

2

2

4

4

¡Ì

¡Ì

x

¡Ì

¡Ì

x

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì
1

2

3

4

5

6

7

89

11 10

12 14

13

15
16

17
18

25



1

2

3

4

5

6

7

8

9

9-1

9-2

9-3

9-4

9-5

10

10-1

10-2

10-3

10-4

10-5

10-6

11

11-1

12

13

41100-Z1000

41222-Z1000

GB845-85 ST4.2x16-F-H-Zn.DJ

41220-Z1000

46125-Z1000

42310-Z1000

42312-Z1000

42321-Z1000

43510-Z1000

GB5783-86 M8X20-Zn.DJ
GB859-87 8-Zn.DJ

GB5787-86 M8X20-Zn.DJ
GB5787-86 M8X25-Zn.DB

GB5287-86 8-140Hv-Zn.DB

46110-Z1000

GB5787-86 M8X16-Zn.DJ

GB5787-86 M8X20-Zn.DJ

46123-Z1000

GB5787-86 M8X25-Zn.DJ

46125-Z1000

GB96-858-Z/40HV-Zn.DJ

38160-Y1000

GB6170-86 M5-Zn.DH

42311-Y1000

63112-Z1000

³µ¼Ü×é¼þ

³µ¼Ü̧Ç°å

×Ô¹¥ÂÝ¶¤

Ïß¼Ü

µ¡ËÙ¿×¶ÂÍ·

µ¥³Å×é¼þ

µ¥³ÅÍâµ̄»É

µ¥³ÅÄÚµ̄»É

Ç°½ÅÌ¤̧Ë×é¼þ

ÂÝË̈

µ̄»ÉµæÈ¦

ÂÝË̈

ÂÝË̈

ÌǾóµæÈ¦

ºóÀ-ÊÖ

ÂÝË̈

ÂÝË̈

»º³åµæÈ¦

ÂÝË̈

³ÄÌ×

ÌǾóµæÈ¦

ºó·́ÉäÆ÷

ÂÝÄ̧

ÂÝË̈

ºóµ²Äà°å

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

Frame ASSY

Frame cover

Screw

Cable holder

Cover

Side stand ASSY

Side stand spring

Inner spring

Foot rest ASSY

Bolt

Lock washer

Bolt

Bolt

Washer

Rear carrier

Bolt

Bolt

Rubber Pad

Bolt

Spacer

Washer

Rear reflector

Nut

Bolt

Rear fender

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

1

2

2

1

1

1

1

1

4

4

1

1

1

1

3

1

1

1

1

1

1

2

1

1

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

2

3

4

5

6

7

8
9

9-3
9-4

10

11

11-1

10-2

10-4

10-6

10-3

10-5

13

10-1

10-1

9-5

9-1

9-2

9-1

9-2

12

26



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

15-1

15-2

16

16-1

17

18

19

20

21

22

22-1

190003

190004

GB5783-86 M6X14-Zn.DB

GB97.1-85 6-140Hv-Zn.DB

GB6187-86 M6-Zn.DB

54111-Z1000

GB5783-86 M8X25-Zn.DB
GB859-87 8-Zn.DB

CJ70A-210221

54121-Z1000

54123-Z1000

09284-C0600-1

60301 GB278-82

54600-Z1000

59000-Z1000

59312-Z1000

GB5787-86 M8X32-Zn.DJ
59489-A0400

GB5787-86 M6X12-Zn.DJ
59242-A0300

55100-Z1000

55200-Z1000

54711-Z1000

GB6187-86 M12X1.25-Zn.DB
59412-Z1000

58412-C0200

ÓÒÂÖÈ¦

×óÂÖÈ¦

ÂÝË̈

µæÈ¦

ÂÝÄ̧

Ç°ÂÖ¹Ä

ÂÝË̈

µ̄»ÉµæÈ¦

ÂÝÄ̧

Ç°ÂÖ×ó³ÄÌ×

Ç°ÂÖÖá³Ð³ÄÌ×

Ç°ÂÖÃÜ·âÈ¦

Ç°ÂÖÖá³Ð

±äËÙÆ÷×Ü³É

Ç°ÒºÑ¹ÖÆ¶̄Æ÷×Ü³É

Ä¦²ÁÆ¬

ÖÆ¶̄ Ç̄Ìå°²×°ÂÝË̈

ÓÍ¹Ü¼Ð

ÂÝË̈

ÓÍ¹Ü¹Ì¶̈¼Ð

Ç°ÂÖÍâÌ¥

Ç°ÂÖÄÚÌ¥

Ç°ÂÖÖá

×ÔËøÂÝÄ̧

Ç°É²³µÅÌ

Ç°É²³µ°²×°ÂÝË̈

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

Rim,RH

Rim,LH

Bolt

Washer

Nut

Drum,front hub

Bolt

Lock washer

Nut

Front wheel(L)bush

Bushing

Oil seal

Bearing

Speedometer clutch

Front brake ASSY

Brake pad

Bolt

Clip

Bolt

Clip

Tire

Tube,inner

Axle,front hub

Self-locking nut

Brake disc

Bolt

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

1

4

4

4

1

4

4

4

1

1

1

2

1

1

2

2

1

1

1

1

1

1

1

1

3

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1
2

3

4

5

6

7

8

9

10

11

12

13

14

13

15

22
22-1

17

16

16-1

18
19

20
21

15-1

15-2

27



Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

1

2

3

4

5

6

7

8

9

10

11

12

13

51310-Z1000

51632-D0300

51633-D0300

51410-Z1000

35950-E0400

52100-Z1000

52200-Z1000

51612-D0300

51613-D0300

51651-E0400

51621-E0400

51643-D0300

51631-D0300

ÉÏÁª°å×é¼þ

µæÆ¬

·½ÏòÖùÂÝÄ̧

ÏÂÁª°å×é¼þ

Ç°±ßÔµ·́Éä¾µ

Ç°ÓÒ¼õÕðÆ÷×é¼þ

Ç°×ó¼õÕðÆ÷×é¼þ

µæÈ¦

ÃÜ·âÈ¦

ÏÂÖá³Ð

ÉÏÖá³Ð

ÉÏ²¿×ªÏò·À³¾È¦

×ªÏòÖáÂÝÄ̧

Steering head

Gasket

Steering Nut

Steering stem

Reflect mirror

Shock,Absorber,front,RH

Shock,Absorber,front,LH

Washer

Oil seal

Lower bearing

Upper bearing

Dust seal

Steering Nut

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

1

1

1

2

1

1

1

1

1

1

1

1

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

2

3

4
5

5

6

7

8

10

11

13

12

9

28



1

1-1

1-2

2

3

4

5

5-1

5-2

5-3

5-4

6

6-1

7

7-1

8

9

10

11

61100-Z1000

09319-Z1000

61100-Z1000

61273-Z1000

61211-Z1000

GB6187-86 M12X1.25-Zn.DB
45100-Z1000

GB96-86 6-140HN-Zn.DJ

46121-Z1000

46122-Z1000

GB6177-86 M6-Zn.DJ

62100-Z1000

GB5787-86 M10X1.25X35-Zn.DJ
68711-Z1000

68711-Z1000-1

GB827-86 2X5-L4
68712-Z1000

68712-Z1000-1

61410-D0300

61421-C0200

GB6170-86 M6-Zn.DB

ºóÆ½²æ×Ü³É

ºó²æ»º³åÆ÷

ºóÆ½²æ

Á́Ìõ·À»º³å°å

ºó²æÖá

ºó²æÂÝÄ̧

×ùµæ×Ü³É

ó́µæÈ¦

»º³åµæÈ¦

³ÄÌ×

ÂÝÄ̧

ºó¼õÕðÆ÷×Ü³É

ºó¼õÂÝË̈

ÃúÅÆ

ÃúÅÆ

Ã-¶¤

·À́Ü̧ÄÅÆ

·À́Ü̧ÄÅÆ

Á́Ìõµ÷½ÚÆ÷

Á́Ìõµ÷½ÚÆ÷̧Ç°å

ÂÝÄ̧

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

Swinging arm ASSY

Rubber cushing

Swinging arm

Chain Support

Shaft,pivot

Nut

Seat ASSY

Washer

Rubber Pad

Spacer

Nut

Shock absorber ASSY

Bolt

Name plate

Name plate

River

REFIT-PROOF EMBLEM

REFIT-PROOF EMBLEM

Adjuster,chain

Adjuster cover

Nut

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

X
¡Ì

¡Ì

X
¡Ì

¡Ì

¡Ì

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

4

1

1

2

2

4

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

X
¡Ì

¡Ì

X
¡Ì

¡Ì

¡Ì

¡Ì

1

23
4

5

5-4

6

6-1

6-1

78

9
10

11

9
10

11

5-2

5-3

5-1

1-1

1-2

29



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

25-1

25-2

26

65100-Z1000

65200-Z1000

64511-A1500

140200

GB894.1-86 50-Y

210214

140027

64142-Z1000

64141-Z1000

GB5783-86 M6X14Zn.DB
GB97.1-85 6-140HVZN.DB

GB6187-86 M6-Zn.DB

210201

GB5783-86 M8X25-Zn.DB
CJ70A-210221

GB859-87 8-Zn.DB

64711-Z1000

GB6187-86 M12X1.25-Zn.DB
64122-Z1000

64121-Z1000

60301 GB278-82

210207

210213

210202

210206

210215

GB5783-86 M6X38-Zn.DJ
GB6170-86 M6-Zn.DJ

CJ70A-210203

ºóÂÖÍâÌ¥

ºóÂÖÄÚÌ¥

ºóÁ́ÂÖ (Z=42)

ºóÁ́ÂÖ (Z=36)

µµÈ¦

½º¿é

·À³¾̧Ç

ºóÂÖéþ×óÆ¬

ºóÂÖéþÓÒÆ¬

ÂÝË̈

Æ½µæÈ¦

ÂÝÄ̧

ºóÂÖ¹Ä

ÂÝË̈

ÂÝÄ̧

µ̄»ÉµæÈ¦

ºóÂÖÖá

×ÔËøÂÝÄ̧

ºóÂÖÓÒÖáÌ×

ºóÂÖ×óÖáÌ×

Öá³Ð

³Ä¹Ü

ÃÜ·âÆ¤Íë

ºóÖÆ¶̄¹Ä̧Ç

ºóÖÆ¶̄Í¹ÖáÂÖ

ºóÖÆ¶̄Ò¡±Û

ÂÝË̈

ÂÝÄ̧

ÖÆ¶̄¿é×éºÏ

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

Tire

Tube,inner

Sprocket

Sproket

Thrust washer

Rubber cushion

Dust cover

Rim,LH

Rim,RH

Bolt

Washer

Nut

Drum,rear hub

Bolt

Nut

Lock washer

Axle,rear

Self-locking nut

Right spacer,rear hub

Left spacer,rear hub

Bearing

Bushing

Oil seal

Panel,rearhub

Cam,brake

Level,Cam washer

Bolt

Nut

Shoe,brake

¡Ì

¡Ì

X
¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

1

1

1

£±

4

1

1

1

4

4

4

1

4

4

4

1

1

1

1

2

1

1

1

1

1

1

1

2

¡Ì

¡Ì

¡Ì

X
¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1
2

3

3
4

6

5

7
8

9
10
11

12

13
14
15

16
17

18

19

20
21

22

23

24

25

26

27

28

29

31
30

31

32

33

20

34

34-1

34-5

34-4

3534-3
34-2

32-1

32-2

28-9

28-8

28-7

28-528-1

28-6

28-3

28-2

28-4

30



27

28

28-1

28-2

28-3

28-4

28-5

28-6

28-7

28-8

28-9

29

30

31

31-1

32

32-1

32-2

33

34

34-1

34-2

34-3

34-4

34-5

35

210210

65310-Z1000

09111-08012

GB6172-86 M8-Zn.DB

GB859-87 8-Zn.DB

GB91-86 2X20-Zn.DB
700006

GB97.1-85 8-140Hv-Zn.DJ

GB93-87 10-Y

GB6170-86 M8-Zn.DC

GB91-86 2X16-Zn.DC
08MA-100 GB/T14214-93

08MA-102 GB/T/4214-93

140012

140011(Z=15)

70-1060001(Z=13)

GB5783-86 M6X8-Zn.DC
43110-Z1000

GB97.1-85 16-140Hv-Zn.DJ

GB91-86 3.2X26-Zn.DB
43121-Z1000

43300-Z1000

43310-Z1000

210406

210405

43511-C0200

GB91-862X16-Zn.DB
210401

ÖÆ¶̄µ̄»É

ºóÂÖÅ¤Á¦̧Ë

ÂÝË̈

ÂÝÄ̧

µ̄»ÉµæÈ¦

¿ª¿ÚÏú

ÂÝË̈

µæÈ¦

µ̄»ÉµæÈ¦

ÂÝÄ̧

¿ª¿ÚÏú

Êä³öÂÖÌõ

Êä³öÂÖÌõ

Êä³öÁ́ÂÖµ²Æ¬

Êä³öÁ́ÂÖ

Êä³öÁ́ÂÖ

Êä³öÁ́ÂÖ°²×°ÂÝË̈

ºóÖÆ¶̄Ì¤̧Ë×é¼þ

Æ½µæÈ¦

¿ª¿ÚÏú

Å¤»É

ºóÖÆ¶̄À-̧Ë×Ü³É

ºóÖÆ¶̄À-̧Ë×é¼þ

«́¶̄Ïú

ÖÆ¶̄Æ÷µ÷½ÚÂÝÄ̧

Ô²ÖùÏú¶¤

¿ª¿ÚÏú

ºóÖÆ¶̄À-̧Ëµ÷½Úµ̄»É

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

Spring

Pandel,brake

Bolt

Nut

Lock washer

Cotter pin

Bolt

Washer

Lock washer

Nut

Cotter pin

Chain

Chain

Thrust washer

Sprocket

Sprocket

Bolt

Rear brake Pendal ASSY

Washer

Cotter pin

Spring

Rod,brake ASSY

Read brake rod

Pin

Nut

Pin

Cotter pin

Spring

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

X
¡Ì

¡Ì

¡Ì

X
¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

X
¡Ì

X
¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì 1
2

3

3
4

6

5

7
8

9
10
11

12

13
14
15

16
17

18

19

20
21

22

23

24

25

26

27

28

29

31
30

31

32

33

20

34

34-1

34-5

34-4

3534-3
34-2

32-1

32-2

28-9

28-8

28-7

28-528-1

28-6

28-3

28-2

28-4

31



1

2

3

4

4-1

4-2

53111-Z1000

53112-Z1000

GB5787-86 M6X14-Zn.DB
63111-Z1000

GB5787-86 M6X16-Zn.DJ
GB96-85 6-140Hv-Zn.DJ

Ç°Äà°å

Ç°Äà°åÄÚÖ§¼Ü

Ç°Äà°å°²×°ÂÝË̈

ºóÄà°å

ÂÝË̈

ó́µæÈ¦

1

2

4

1

4

4

Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

Front fender

Inner holder

Bolt

Rear fender

Bolt

Washer

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì 1

2

3

4

3

32



Ðò ¼þºÅ Ó¢ÎÄÃû³Æ ÖÐÎÄÃû³Æ ÊýÁ¿ ST90 ST50

1

1-1

1-2

2

3

4

5

5-1

6

7

8

9

44110-Z1000

44124-Z1000

44125-Z1000

44121-Z1000

44122-Z1000

44123-Z1000

44300-Z1000

GB70-85 M6X20-Zn.DB
25600-Z1000

GB5783-86 M6X25-Zn.DB
26300-D0800

GB5783-86 M6X20-Zn.DB

ÓÍÏä

ÓÍ¹Ü

ÓÍ¹Ü¼Ð

ÓÍÏäÇ°»º³åµæ

ÓÍÏäºó»º³åµæ

ÓÍÏä²àÃæ»º³åµæ

ÓÍÏä¿ª¹Ø×é¼þ

ÂÝ¶¤

±äµµ̧Ë×Ü³É

ÂÝË̈

Æð¶̄ Ȩ̈

ÂÝË̈

1

1

4

1

1

4

1

2

1

1

1

1

Fuel tank

Hose

Clip

Rubber pad

Rubber pad

Protector

Fuel cock

Screw

Shift pedal

Bolt

Kick starter

Bolt

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

¡Ì

1

2

3

4

5
6

7

8

9

5-1

33



34

ST50  ST90  Electrical Diagram


